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Product Name Solid Chemical-Resistant Laminates

oo BT _ |
Inspected Party —

23y gzl & 7 2 B AL A FR 23 F] Changzhou
Entrusting Party Yaming Wood Industry Co., Ltd

£ m o# fy BN AR A Changzhou

Man u fa cturer . Yaming Wood Industry Co.,Ltd
A A |
Test Kind Entrusted test

BINT R E BRI A

Changzhou Product Quality Inspection & Supervision Institute
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TEST REPORT

No. : (2018)CJ-WI-T0031 Sl
BB ST IRR [EEan S
Product Name Solid Chemical-Resistant Laminates Trademark =
A S = |
Production Date/Batch ——=/2018. 01. 20 AAEELS 12, Tmm
= e ' Model & Type ;
G B /bt / EE /BB 2
Inspected et e e
Party/Add/Tel/Zip :
B BAL/Hutt /8 IE /8B4 | & M T W RE AL A BR 2 @] Changzhou Yaming Wood Industry Co., Ltd/% M iies

Entrusting
Party/Add/Tel/Zip

T IX AR A B 555 No. 55 New Hengcui Road Henglin Town Changzhou
Citv/13815029218/213103

A FE e A /b / B / IR
Manufacturer/Add/Tel/Zip

M T M B ARV IR 25 B Changzhou Yaming Wood Industry Co., bLtd/d &
JTL_E%¢$tﬁ%HT¢fEE§55f—\o 55 New Hengcui Road Heng an s Chﬂnw?hou
CltV/l?815029218/9[3 03

: 35 Three pieces Y(2018) CJ-WT-T0Q31
Sample Quantity Fi -' v ? Samples IJst No. : : ? /
AR TS : = HamEA HER ’
Sample Description ol conlelon. Samples Arrival Date - s e
HaSEs | IR N 2EH Entrusted | #3648 EH | 2018-01-23~2018-
Grade Test Kind test Test Date 02-02
K A _ -
FIEMKIE  |GB/T 7911-2013 (A VEM HE 12 151 40 = TR 2 4 E A (HP )ng -pressure decorative
Test laminates—Sheets made from thermosetting resins)

Standard(s)

T,
T sample,
il ol s

Conclusion

PG 50 H A5 GB/T 7911-2013bri il sE I ER .
the tested items are up to the standards of GB

BRI

Address Changzhou Product Quality Inspect and Supervision Institute.
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No. Test Items Unit Standard Requirements Test Results | Item Evaluate
1 i s | 7 ol
Abrasion resistance level 3 level 4 Qualiflied
o i T A 2R A
BEMME T, % |, ¢ e _mﬁi
e Mass increase Qualified
SR rj & ddiu: : = =
S e e €
Resistance to : N m#%
2 : : : Thickness e ==l =5 e
immersion in ¢ Qualified
cf increase
boiling water - =
Sy R T AR 145 Ak
Appearance Not worse than level 4 Level 1 Qualified
%ﬂ\.ﬂ_\‘:—_ L s :
i e g ﬁ"ef}lz;:;jif%'loas = %@4\1&+3§i 2% afit
m_q:“” He b o SO Not worse than level 3 Level 2 Qualified
3 |Resistance to finish : i
dry heat A  BarnTe 1% P
Other finishes Not worse than level 4 Level 1 Qualified
; Tif .74 B YA o E Gl
Resistance to wet heat {Not worse than level 5 Level 1 Qualified
: i 7K A _ BB TR 1% &
] Resistance to water vapour Not worse than level 4:_ Level 1 Qualified
SLA Bk iy _ l: 4
BRI FE 100em) MEEASI0 2: 4 o
6 Resistance to impact by large= | mm Diameter of identation= Sl QuaTifj*d
diameter ball 10 4: 1 -
(Drop height 100cm) 5: 4
: i kIR ~ = 39 e
Resistance to scratching. Level 3 Level 3 Qualified
Rl (rtrad) | T4 (2] HH
Acetone (AR) Not worse than level 4 Level | Qualified
e (IR S
]_20 HE A ' 7
e Easa 145 S
5 3 Not worse than level 4 Level 1 Qualified
coffee per litre
of water)
MR aE L N25% (4 HT
8 |Resistance to 4li ) = < 1% 2
Sdniing - s i bdioide | o BOINEId , = ek
: Not worse Lhan level 4 Level 1 Qualified
25% solution .
CAR)
XL K 25%~30%
(./ _gl-) Vo ya ! =] 7,
LD | s peRie T 14 Gl
2é%m§0% zolution Not worse than level 4 Level 1 Qualified
(AR)
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No. : (2018)CJ-WT-T0031 3t 3 B3
Fs %36 W m B CRivd A E K (RERNER| BI0FN
No. Test Items Unit Standard Requirements Test Results | Item Evaluate
B B EMET AR 12 g
i s shoe polish Not worse than level 4 Level 1 Qualified
8 |Resistance to|#si&mg10% (£ e .
e S RAGT AL v &
sltalhilng Erprres acidd LO% = | - e
s e Not worse than level 4 Level 1 Qualified
solution (edible) :
LA i e % A
PEREM | legrerig 245 ok
v i Not worse than level 3 Level 2 Qualified
it &ty | clearette
< - 21 2 1 R E U st e, -
ql ftonﬂfﬁ ﬁ' _ |EEAMET IR 22 Et
g S Not worse than level 3 Level 2 Qualified
burns clgarelte :
LT R R B EAMRT3R < 24 EEE s
Peony cigarétte Not worse than Tevel 3 Level 2 Qualified
T iy 10, 22 11 B | BRAMET AR - A SN
Resistance to crazing Not worse than level 4 Level 5 Qualified
i) i - ' £
Pa & .
. Tensile Sty WPa gpotd s el
FHEEL B B =27 b ER
Oxygen index Level By=27 oo Qualified
ity - K 4k e B2, MK 02 :
R N e TR 1B ol
b pE e Horlzopta evel By, not worse than Lovel HB O Eed
fite burning level HB40
: . B, AMIETFV-14% _
T ol e Lével By, not worse than VI Gl
burning 2 cbat Level V-1 | Qualified
level V-1
e

Note
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